ANNEX-1
FCC Part 15C Test Report
FCC ID: 2AYWV-6500

Applicant: CIBER SAC
Address: Av. Monterrico Chico N' 121 Dpto. 101 Santiago de Surco-Lima-Peru
Manufacturer: SHENZHEN CWHT TECHNOLOGY CO.,LTD

Floor 3, Building A, No. 4, North District, Shangxue Science Park, Bantian Street,

Address: Shenzhen, Guangdong
EUT: Tablet PC
®
Trade Mark: Ciber
Model Number: BUSINESS 6500-B610A415
Date of Receipt: Aug. 09, 2024
Test Date: Aug. 09, 2024 - Sep. 05, 2024
Date of Report: Sep. 05, 2024
Prepared By: Shenzhen DL Testing Technology Co., Ltd.
Address: 101-201, Building C, Shuanghuan, No.8, Baoqging Road, Baolong Industrial Zone, Baolong
' Street, Longgang District, Shenzhen, Guangdong, China
Test Result: Pass
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03 Peak-to-Average Ratio

Band Channel | Frequency (MHz) | Result (dB) | high Limit (dB) | Verdict
GSM1900 512 1850.2 2.67 13 PASS
GSM1900 661 1880 2.66 13 PASS
GSM1900 810 1909.8 2.67 13 PASS

GSM850 128 824.2 2.66 13 PASS
GSM850 190 836.6 2.66 13 PASS
GSM850 251 848.8 2.66 13 PASS
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GSM1900 Channel=512

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF

500 AC

Center Freq 1.850200000 GHz

Average Power

20.01 dBm
55.24 % at 0dB

2.60dB
2.64 dB
2.67 dB
2.69dB
2.70dB
2.70dB

2.70dB
22.71 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

09:50:27 AM Sep 03, 2024

Center Freq: 1.850200000 GHz
Trig: RF Burst
#Atten: 40 dB

——
#IFGain:Low

Gaussian

0.0001 %
Info BW 510.00 kHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

MSG

STATUS

GSM1900 Channel=661

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

Center Freq1 880000000 GHz

Average Power

19.99 dBm
55.26 % at 0dB

2.60dB
2.64 dB
2.66 dB
2.68dB
2.69dB
2.69dB

2.69dB
22.68 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN AUTO |

09:50:43 AM Sep 03, 2024

Center Freq: 1.880000000 GHz
Trig: RF Burst
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 510.00 kHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

STATUS
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GSM1900 Channel=810

e Keysight Spectrum Analyzer - Power Stat CCDF |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 09:51:00 AM Sep 03, 2024
Center Freq 1.909800000 GHz Ce.nter Freq: 1.909800000 GHz Radic Std: None
—s— Trig: RF Burst Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

19.53 dBm
55.31 % at 0dB

10.0 % 2.60 dB
1.0% 2.64 dB
0.1% 2.67 dB
0.01 % 2.68 dB
0.001% 2.69dB
0.0001% 2.69dB

Peak 2.69dB
22.22 dBm

0.0001 %
Info BW 510.00 kHz

MSG STATUS

GSM850 Channel=128

e Keysight Spectrum Ana\yier Power Stat CCDF |£”i”&l
RL q [ SENSE:INT] [ ALIGN AUTO | 09:43:49 AM Sep 03, 2024
Center Freq 824 200000 MHz Ce.nter Freq: 824.200000 MHz Radic Std: None
—s— Trig: RF Burst Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

22.74 dBm
55.51 % at 0dB

10.0 % 2.59 dB
1.0% 2.63dB
0.1% 2.66 dB
0.01 % 2.69dB
0.001% 271dB
0.0001% 2.71dB

Peak 2.72 dB
25.46 dBm

o,
0.0001 "BOdB

Info BW 510.00 kHz

MSG STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 4 of 17


mailto:service@dl-cert.com

GSM850 Channel=251

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC

Center Freq 848.800000 MHz

Average Power

22,72 dBm
55.51 % at 0dB

2.59dB
2.63dB
2.66 dB
2.69dB
2.70dB
2.71dB

2.71dB
25.43 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AU

70 ]

09:44:21 AM Sep 03, 2024

Center Freq: 848.800000 MHz
Trig: RF Burst
#Atten: 40 dB

——
#IFGain:Low

Gaussian

0.0001 %
Info BW 510.00 kHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

MSG

STATUS

GSM850 Channel=190

e Keysight Spectrum Ana\yier Power Stat CCDF

[l

Center Freq836 600000 MHz

Average Power

22.91 dBm
55.51 % at 0dB

2.59dB
262 dB
2.66 dB
2.69dB
2.70dB
2.71dB

2.71dB
25.62 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [ ALIGN Al

uto |

09:44:05 AM Sep 03, 2024

Center Freq: 836.600000 MHz
Trig: RF Burst
#Atten: 40 dB

——
#IFGain:Low

0.0001 %
Info BW 510.00 kHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

STATUS
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04 Occupied bandwidth

Band Channel | Frequency (MHz) | 99% OBW (kHz) | -26dB EBW (kHz) | Verdict
GSM1900 512 1850.2 247.857 315.464 PASS
GSM1900 661 1880 248.639 309.021 PASS
GSM1900 810 1909.8 251.260 319.434 PASS
GSM850 128 824.2 249.268 321.945 PASS
GSM850 190 836.6 248.286 314.760 PASS
GSM850 251 848.8 247.353 318.014 PASS
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GSM1900 Channel=512

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 09:51:05 AM Sep 03, 2024
Center Freq: 1.850200000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 3.99 dB
Ref 40.00 dBm

--l--l----
--l--l--mm
I N .

Span 1 MHz

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 28.7 dBm

247.86 kHz

Transmit Freq Error -2.964 kHz % of OBW Power 99.00 %
x dB Bandwidth 315.5 kHz x dB -26.00 dB

IM SG STATUS

GSM1900 Channel=661

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 09:51:09 AM Sep 03, 2024
Center Freq: 1.880000000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 4.06 dB
Ref 40.00 dBm

#/BW 30 kHz Sweep 9.6 ms

Occupied Bandwidth Total Power 28.6 dBm

248.64 kHz

Transmit Freq Error -2.448 kHz % of OBW Power 99.00 %
x dB Bandwidth 309.0 kHz x dB -26.00 dB

IM SG STATUS
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GSM1900 Channel=810

s Keysight Spectrum Analyzer - Occupied BW

[l

RL RF 500 AC [ SENSE:INT]

[ ALIGN AUTO |

09:51:14 AM Sep 03, 2024

Center Freq: 1.90
Trig: Free Run
#Atten: 40 dB

Center Freq 1.909800000 GHz

——
#IFGain:Low

Ref Offset4.1 <B
Ref 40.00 dBm

#VEBW 30 kHz

Occupied Bandwidth
251.26 kHz
-130 Hz
319.4 kHz

Transmit Freq Error

x dB Bandwidth x dB

Total Power

% of OBW Power

9800000 GHz
Avg|Hold: 200/200

Radio Std: None

Radio Device: BTS

27.7 dBm

99.00 %
-26.00 dB

Sweep 9.6 ms

IMSG

STATUS

GSM850 Channel=128

s Keysight Spectrum Analyzer - Occupied BW

[l

RL RF 500 AC [ SENSE:INT]

[ ALIGN AUTO |

09:44:26 AM Sep 03, 2024

Center Freq: 824.
Trig: Free Run
#Atten: 40 dB

Center Freq 824.200000 MHz

——
#IFGain:Low

Ref Offset 1.94 dB
Ref 40.00 dBm

#VEBW 30 kHz

Occupied Bandwidth
249.27 kHz
133 Hz
3219 kHz

Transmit Freq Error
x dB Bandwidth

x dB

Total Power

% of OBW Power

200000 MHz
Avg|Hold: 200/200

Radio Std: None

Radio Device: BTS

30.8 dBm

99.00 %
-26.00 dB

Sweep 9.6 ms

IMSG

STATUS
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GSM850 Channel=190

s Keysight Spectrum Analyzer - Occupied BW

[l

Ref Offset 1.96 dB
Ref 40.00 dBm

Occupied Bandwidth

[ SENSE:INT] [

ALIGN AUTO |

09:44:31 AM Sep 03, 2024

#IFGain:Low

248.29 kHz

Transmit Freq Error
x dB Bandwidth

301 Hz
314.8 kHz

Center Freq: 836.600000 MHz
Trig: Free Run
#Atten: 40 dB

#VEBW 30 kHz

Total Power

% of OBW Power

Avg|Hold: 200/200

31.7 dBm

99.00 %

x dB -26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 9.6 ms

IMSG

STATUS

GSM850 Channel=251

s Keysight Spectrum Analyzer - Occupied BW

[l

Ref Offset 1.98 dB
Ref 40.00 dBm

Occupied Bandwidth

[ SENSE:INT] [

ALIGN AUTO |

09:44:35 AM Sep 03, 2024

#IFGain:Low

247.35 kHz

Transmit Freq Error
x dB Bandwidth

-266 Hz
318.0 kHz

Center Freq: 848.800000 MHz
Trig: Free Run
#Atten: 40 dB

#VEBW 30 kHz

Total Power

% of OBW Power

Avg|Hold: 200/200

31.4 dBm

99.00 %

x dB -26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 9.6 ms

IMSG

STATUS
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05 Band edge

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
GSM1900 512 1850.2 1849.98 -36.70 -13 PASS
GSM1900 810 1909.8 1910.02 -35.20 -13 PASS
GSM850 128 824.2 823.99 -32.98 -13 PASS
GSM850 251 848.8 849.02 -34.19 -13 PASS
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GSM1900 Channel=512

e Keysight Spectrum Analyzer - Swept SA

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO |

09:51:46 AMSep 03, 2024

Center Freq 1.850200000 GHz

PNO: Wide -—#— Trig: Free Run
IFGain:Low #Atten: 40 dB

Avg Type: RMS
Avg|Hold: 100/100

Ref Offset 3.99 dB
Bidiv  Ref 30.00 dBm

10 d
Log
Trace 1 P4

“
-. Y e PRt |

Mkr1 1.849 976 GHz
-36.705 dBm

m& WA L T A g
Span 2.000 MHz
#VBW 10 kHz* Sweep 272.3 ms (1001 pts)
MSG STATUS
GSM1900 Channel=810
e Keysight Spectrum Analyzer - Swept SA |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 09:52:18 AM Sep 03, 2024

PNO: Wide -—#— Trig: Free Run
IFGain:Low #Atten: 40 dB

Avg Type: RMS
Avg|Hold: 100/100

Ref O

Mkr1 1.910 018 GHz
-35.206 dBm

Span .0 z
#VBW 10 kHz* Sweep 272.3 ms (1001 pts)
MSG STATUS
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GSM850 Channel=128

e Keysight Spectrum Analyzer - Swept SA

[l

RL RF 500 AC

[ SENSE:INT] [ ALIGN AUTO

09:45:08 AM Sep 03, 2024

IFGain:Low #Atten: 40 dB

Avg Type: RMS
PNO: Wide -—#— Trig: Free Run Avg|Hold: 100/100

Ref Offset 1.94 dB
Bidiv  Ref 30.00 dBm

10 d
Log
Trace 1 P4

#VBW 10 kHz*

Mkr1 823.994 MHz
-32.988 dBm

Sweep 272.3 ms (1001 pts)

STATUS

GSM850 Channel=251

[l

RL RF 500 AC

[ SENSE:INT] [ ALIGN AUTO

[ 09:45:39 AM Sep 03, 2024

IFGain:Low #Atten: 40 dB

Avg Type: RMS
PNO: Wide -—#— Trig: Free Run Avg|Hold: 100/100

Ref O

Mkr1 849.020 MHz
-34.193 dBm

I
I -
I -
N —
I
-
I -
I -
I
M

Span 2.000 MHz
#VBW 10 kHz* Sweep 272.3 ms (1001 pts)
MSG STATUS
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 12 of 17
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06 Out-of-band emissions

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
GSM1900 512 1850.2 19513.23 -27.84 -13 PASS
GSM1900 661 1880 19604.59 -28.17 -13 PASS
GSM1900 810 1909.8 19818.77 -27.41 -13 PASS
GSM850 128 824.2 7250.27 -33.27 -13 PASS
GSM850 190 836.6 818.88 -30.46 -13 PASS
GSM850 251 848.8 6252.78 -33.68 -13 PASS
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GSM1900 Channel=512

e Keysight Spectrum Analyzer - Swept SA

=2 = 5

09:53:26 L‘«MSep 03,2024

RL

[ SENSE:INT] [ ALIGN AUTO |
Avg Type: Log-Pwr

Avg|Hold: 100/100

Trig: Free Run
#Atten: 40 dB

PNO: Fast ——
IFGain:Low

Ref Offset 3.29 <B
Ref 30.00 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

I N [1]f] 1 .850 8 GHz 22, 620 6em ! ]
| 195132GHz|  -27.845dBm|

~ o=

MSG

GSM1900 Channel=661

10 dBidiv
Log

==

09:54:34 L‘«MSep 03,2024

[ SENSE:INT] [ ALIGN AUTO |
Avg Type: Log-Pwr

Avg|Hold: 100/100

Trig: Free Run
#Atten: 40 dB

PNO: Fast ——
IFGain:Low

Ref Offset 4.06 <B
Ref 30.00 dBm

~ o=

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

I N [1]f] 1 8807 GHz 22. 5?4 6em ! ]
A N [1]f] 19.604 6 GHz -28478dBm| | | 0000000000000 |
]

—_,~owR~NO AW
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GSM1900 Channel=810

am Keysight Spectrum Analyzer - Swept SA ==
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 09:55:42 AM Sep 03, 2024
Center Freq 10.015000000 GHz ) Avg Type: Log-Pwr 2
PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 4.1 dB
Ref 30.00 dBm

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE

sy N[4]f]  19102GHz| 22474dBm| | | |
A N [1]f] 19.818 8 GHz v A= Y A I
I Y S A

—_,~owR~NO AW

~ o=

MSG STATUS

GSM850 Channel=190

am Keysight Spectrum Analyzer - Swept SA ==
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 09:47:41 AM Sep 03, 2024
Center Freq 5.015000000 GHz ) Avg Type: Log-Pwr [1]2 34
PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 1.96 dB
1LO dBidiv  Ref 30.00 dBm
og

MKR| MODE TRC| SCL X FUNCTION FUNCTION WIDTH FUNCTION VALUE

Y
W N [41[f]  837.07 MHz| 25495dBm| |
) N [1]f| 818.88 MHz -30470dBm| |
[ I I

—_,~owR~NO AW

~ o=
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GSM850 Channel=128

e Keysight Spectrum Analyzer - Swept SA |£”i”_|
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 09:46:40 L\MSep 03,2024
Avg Type: Log-Pwr
PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100 M
IFGain:Low #Atten: 40 dB NNNN

Ref Offset 1.84 <B
Ref 30.00 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

0N [1]F] 824 86 MHz 25, 346 dBm
2 IIII]E_ 27GHz| 33273 dBm|
- ]

—_,~owR~NO AW

~ o=

MSG STATUS

GSM850 Channel=251

e Keysight Spectrum Analyzer - Swept SA | == |
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 09:48:42 AM Sep 03, 2024
Avg Type: Log-Pwr 2

PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB NI

Ref Offset 1.98 dB
1LO dBidiv  Ref 30.00 dBm
og

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

1 IIII]I]__

A N [1[f] 626278GHz| -33683dBm| [ |

q ]

4 ]

5 [ I R

6 [ A

7 - r 0 0000]

8 - r ]

9 - ]
10 I
11 | O O -
Ll — ——— 3
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